Special Publication SJ2004-SP6

Final Report on Five Potential
Seawater Demineralization
Project Sites — Task C.5

For the

Seawater Demineralization
Feasibility Investigation

January 23, 2004






Final Report on Five Potential Seawater Demineralization Project Sites — Task C.5

For the

Seawater Demineralization Feasibility Investigation
Contract SE459AA

by

R. W. Beck, Inc.
800 N. Magnolia Ave., Suite 300
Orlando, Florida 32803-3274

FINAL

St. Johns River Water Management District
P.O. Box 1429
Highway 100 West
Palatka, Florida

January 23, 2004






Executive Summary

Executive Summary

As part of the St. Johns River Water Management District (SJRWMD) Water Resource
Development Program, seawater demineralization is being examined as a potential means
[...]
Figure 32. Shoreline Adjacent to Daytona Beach/Bethune Point Wastewater Treatment Plant Site -
View #1

Figure 33. Shoreline Adjacent to Daytona Beach/Bethune Point Wastewater Treatment Plant Site -
View #2

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 61



Conceptual Designs

S e AP A W Wt
| 95n O Lo

\ Legend
A Potential Project Site

Bathymetry Adjacent to

Daytona Beach/Bethune Point Wastewater Treatment Plant Site

Contract No. SE459AA
Seawater Demineralization Feasibility Investigation
St. Johns River Water Management District

Figure 34. Bathymetry Adjacent to the Daytona Beach/Bethune Point Wastewater Treatment Plant

Site

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5

62



Conceptual Designs

Design Approach

Conceptual designs for a potential seawater demineralization plant at the Daytona
Beach/Bethune Point Wastewater Treatment Plant Site were developed for a capacity of
5,10 and 15 mgd. Proposed plant capacities are based upon a range of potential water
needs of loca communities as defined by SIRWMD. See Figure 36 for a site location
map. The conceptual design approach assumes an initial plant capacity of 5 mgd
followed by subsequent expansions in phases to 10 mgd and then 15 mgd. PBS&J
collected recent water samples for severa locations near the site on Friday, May 16,
2003. All of the water samples had salinities ranging from 31.16 to 34.94 ppt. The
conceptual design projections used standard seawater at 34.4 ppt as the design source
water consistent with the other conceptual designs for source waters close to standard
Seawater values

Review of field photos and an aerial map of the site indicate that there are approximately
2.8 acres available for the seawater demineralization plant, comprised of two parcels.
The conceptual design of the seawater demineralization facility includes a 15% peaking
capacity, which means that the design sized reverse osmosis membrane systems to
produce 5.75, 11.5 and 17.25 mgd. Splitting the capacity into trains of 2.875 mgd
capacity and providing standby pumps where practical provides redundancy. This
includes the source water intake pumping system, high service product water pumping
system, and feed water transfer pumping station.

For pretreatment, the conceptual design incorporates conventional gravity sand filtration,
which has been used successfully at seawater demineralization plants around the world.
Recently, gravity sand filtration has been used successfully at the 28 mgd Trinidad
seawater demineraization plant. The Tampa Bay Seawater desalination project utilizes a
proprietary non-gravity (up-flow) sand filtration process.

An alternative to sand filtration for pretreatment is membrane micro-filtration, which has
not been demonstrated on any large seawater desalination plants to date. The capital
costs for membrane pretreatment are projected to typically be more expensive than
gravity sand filtration pretreatment. Currently there is limited available and verifiable
full-scale performance and cost data on membrane micro-filtration operation. In the
absence of membrane micro-filtration specific pilot testing operational performance data,
an estimate for the delivered water cost ($/1,000 gallons), inclusive of both capital and
O&M costs, cannot be reliably estimated.

In any project that moves forward, careful consideration and design of pilot studies will
be necessary to select the optimum pretreatment technology for a specific source water.
The pilot study will be the key to determining if sufficient life cycle cost benefits may be
realized with membrane micro-filtration pretreatment on specific source waters from the
extension of the useful life of the reverse osmosis membranes and reduced pretreatment
chemical usage.

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 63



Conceptual Designs

For product water delivery, routing was considered to be to the largest water demand
center in proximity to the site. For the Daytona Beach/Bethune Point Wastewater
Treatment Plant, routing was chosen to go to the Daytona Beach Water Treatment Plant.
Routing of the product water line was assumed to run along maor thoroughfares and
existing easements. The use of existing mains and intermediate water delivery points
should be explored as part of facility planning for these communities. Figure 35 shows
an approximate routing.

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 64



Conceptual Designs

paBeadkh/Bethune Point
yat eatment Plant

Conceptual Transmission Line
Daytona Beach/Bethune Point Wastewater Treatment Plant
N Legend

Water Supply Demand Centers Contract No. SE459AA

Conceptual Transmission Line ~ Seawater Demineralization Feasibility Investigation

0 1 2 MileS  emmmm \Water Crossi ng St. Johns River Water Management District

Potential Project Site
Approximate scale in miles

Figure 35. Conceptual Transmission Line Daytona Beach/Bethune Point Wastewater Treatment Plant

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5



Conceptual Designs

Specific Assumptions

The study applies specific assumptions for individual sites in order to develop the
concept designs and comparison-level costs. The specific assumptions for this site are:

e Power rate of $0.0533/kWHTr (published GSLDT-3 rate from FPL for estimated
load)

e Separate feed water intake system feed water for demineralization source water

« Concentrate discharge blended with wastewater treatment plant discharge

Flow Rates and Recoveries

The concept design consists of two trains for the 5 mgd plant, four trains for the 10 mgd
plant and six trains for the 15 mgd plant. Each first pass train will require 109 total
pressure vessels of seven seawater reverse osmosis elements each. Each second pass
train will require 17 pressure vessels of seven brackish water reverse osmosis elements
each. See Figure 37 for conceptual design layout and the process flow schematic.

When the seawater is the warmest, at 95°F, it is necessary to use a two-pass reverse
osmosis plant to reduce the chloride concentration to 125 ppm. The first pass operating
a a 41% recovery yields a product of a chloride concentration of 140 ppm.
Approximately one third of the first pass product goes through the second pass RO
system at an 85% conversion yielding permeate with about a chloride concentration of
5.33 ppm. The remaining first pass product blends with the second pass product to obtain
a blended product with a chloride concentration of about 100 ppm. To obtain 5.75 mgd
in two trains, the feed rate to each train would be 5,130 gpm. The high pressure feed
pumps must handle 5,130 gpm at 782 psig. The second pass pumps must handle 707
gpm at 145 psig. The recovery during the warmest temperatures is approximately 39%.
The estimated power consumption at the warm temperatures is approximately 15.3
kWh/kgal.

When the feed water is the coldest, 59°F, a single pass seawater reverse osmosis plant can
produce a chloride concentration of 77 ppm at 43% conversion. To produce 5.75 mgd in
two trains requires a feed to each train of 4,643 gpm. The high pressure feed pumps must
be capable of delivering thisflow at 964 psig. The recovery at the coldest temperaturesis
approximately 43%. The estimated power consumption at the cold temperatures is
approximately 16.84 kWh/kgal.

The calculated energy costs for the seawater demineralization plant are based on an
annual average basis. This estimated annual average energy cost used an annual average
seawater temperature of 77°F. A conceptual site plan for a potential seawater
demineralization plant located at the Daytona Beach/Bethune Point Wastewater

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 66



Conceptual Designs

Treatment Plant Site is shown in Figure 36. A process flow diagram for the concept
design is presented in Figure 38.

Concentrate M anagement

The concept design of a demineralization plant at the Daytona Beach/Bethune Point
Wastewater Treatment Plant site consists of a separate seawater intake structure and
blending the concentrate with the wastewater outfall. The wastewater outfall is permitted
for a combined wastewater limit of 20 mgd from the two wastewater treatment plants.
For this evaluation, the wastewater plant was considered to operate at or near this 20 mgd
permitted capacity. For the RO plant design operating case of 38.92% overall conversion
and 15 mgd RO plant capacity with a feedwater TDS of 34,400 ppm, the concentrate
flow rate would be approximately 23.54 mgd at 56,300 ppm TDS. Mixing this
concentrate stream with 20 mgd of wastewater at an assumed 250 ppm TDS yields a
blended stream of 43.54 mgd at 30,554 ppm TDS, which is less than standard seawater.
When the feed salinity is lower, the concentrate salinity will be proportionally lower as
well.

If this site is selected for a demineralization facility, the capacity of the RO plant with
respect to actual wastewater flows available for blending should be carefully evaluated.
At present, the Daytona Beach/Bethune Point Wastewater Treatment Plant is operating at
approximately 7 mgd and the Westside Regional plant is operating at nearly 8 mgd, for a
total combined wastewater flow of 15 mgd. However, approximately 4 mgd is currently
going to reuse. Therefore the combined effluent being discharged to the outfal is
approximately 10 mgd, which would limit the seawater demineralization plant capacity to
13 mgd if the plant is built today (based on current flow conditions) This would yield a
combined discharge TDS of less than 10% above the natural seawater TDS. Current
regulatory emphasis is on development of reuse resources. In the foreseeable future any
WWTP wastewater stream is likely to be reduced or eliminated as a result of productive
use of reuse water.

If this site is selected for installation of a seawater demineralization plant, it will be
essential to obtain operating information for al wastewater flows to determine exact
dilution water available for blending the concentrate.

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 67



Conceptual Designs

. ContectNo. SE469A
scaie Daytona Beach/Bethune Point Wastewater Treatment Plant saiats Diilizaion Foasbitgvesiodion

Location M st
North = = = o ocation Map St. Johns River Water Management District = =

Figure 36. Daytona Beach/Bethune Point Wastewater Treatment Plant Site Location Map

Final Report on Five Potential Seawater Demineralization Project Sites— Task C.5

68



Conceptual Designs

PRODUCT
ANK (2
(1 st. Expa

CHLORAMINATIC
3YS

PRODUCT
TANK (2.5 M

LIME CONTACT —
VESSEL

BULK CHEMICAL
STORAGE AREA

RO BUILDING

. ADMIN
BUILDING/LAB,

PRODUCT STORA
TANK (2.5 MG)
(2 nd. Expensicn) /

JUTFALL

WETWELL

1= Znd
Equipment Initial Expansion Expansion

Feed incake Pump Units i-f g 7
Pretreatment Train Units 4 4 8
Cartridge Filter Housing Units g 4 6
1st Pass RO Train Units 2 4 ]
2d Pass RO Train Units ] 4 6
Product Booster Pump Units 3 5 ¥

f B Contract No. SE459AA

Daytona Beach/Bethune Point Wastewater Treatment Plant Conceptual Site Plan Seawaler Demineraizaion Feasially Investgaton

North (5/1 0/15 MGD) St. Johns River Water Management District

Figure 37. Daytona Beach/Bethune Point Wastewater Treatment Plant Conceptual Site Plan

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5

69



Conceptual Designs

NON SPEC

T0 QUTFALL

T BACKWASH SUPPLY

FEED WATER
TRANSFER PL

TWN STARE SAND FILTRATION
TMENT SYSTEM
3

T
100,000 gal.

FLUSH PUMPS (2)

RESSURE
RO PUMPS
(3/5/7)

P
R0 FEED

LIME
CONTACT
VESSEL PRADUCT
I~ T0_PIPELINE
" SENSOR |
- RY
PLANT DRAIN TURBINE CHLORAMINATION
CIP SUPPLY MEMBRANE CLEANING LME
FROM fst AND 2nd PASS |
ACID

70 1st AND 2nd RD PASS

CIP RETURN
FROM st AND 2nd PASS
causTIC

ATE OUT TO

EANN FAL NEUTRALIZATION NEUTRALIZATION ATE OUT TO.

CLEANING T 34 WP (2 W [ DISCHA

SYSTEM TWELL & PUMP (2) SLENDING STATION
>

Contract No. SE459AA

Daytona Beach/Bethune Point Wastewater Treatment Plant Process Flow Diagram Seawater Demineralization Feasbilty Investigation
5/10/15 MGD St. Johns River Water Management District = =25

%) INDICATES (INITIAL/1st EXPANSION/2nd EXPANSION)

Figure 38. Daytona Beach/Bethune Point Wastewater Treatment Plant Process Flow Diagram

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5



Conceptual Costs

Conceptual Costs

M ethodology

The study developed costs for each of the feasible sites and the various capacities using:
e Vendor quotes
e Bidcosts
¢ Reference documents
e SIRWMD guidelines
e Industry standards
e Professional experience/judgment
The comparative project cost estimate elements include:
Construction
Land
Non-construction capital cost
Total Capital Cost (inclusive of items 1+2+3)
Annua O&M Cost at design capacity in $/ year
Equivalent annual cost ($/ year)
Unit production cost ($/kgal)

N o g bk~ w DN PRF

The study applied various assumptions to all sites to develop comparison-level costs,
while some assumptions were specific to the individua sites. These are referenced in the
conceptual design section of this report. The Cost Estimating and Economic Criteria for
2005 District Water Supply Plan by CH2MHill, included in Appendix A, provides further
information on the cost development tools used in this study.

Pipeline cost estimates represent phased construction dependent upon plant capacity in
phases, except as noted in the report. This results in dlightly lower costs for the initial
phase and dlightly higher costs for the expansions. It also alows for the possibility that
expansion to the full extent does not occur.

Reference Documents Used

References used to devel op the costs include the following:

e Cost Estimating and Economic Criteria for 2005 District Water Supply Plan
(draft), dated April 3, 2003, prepared by CH2M Hill

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 71



Conceptual Costs

e Desdlination for Texas Water Supply. HDR Engineering Inc., 2000, Prepared for
Texas Water Development Board, Nueces River Authority, Central Power and
Light Company, City of Corpus Christi and San Patricio Municipal Water District

e Basis of Design for Gulf Coast Desalination prepared by PB Water, November
2003

e Standard Handbook of Environmental Engineering, 1990

Preliminary Opinion of Costs Based on Concept Designs

The preliminary opinion of costs developed for this study for each of the top five
favorable sites are shown in the tables below. These costs are comparative-level costs for
the top five Sites.

Final Report on Five Potential Seawater Demineralization Project Stes— Task C.5 72



Conceptual Costs

Table 2. Preliminary Opinion of Costs — Cape Canaveral Power Plant Site

Cape Canaveral Power Plant Site
Capacity (ADF) (mgd)
10

Component 20 30
PLANT
Land $961,000 $961,000 $961,000
Structures @ $2,213,129 $4,426,259 $6,639,388
Pretreatment @ $1,955,458 $3,910,916 $5,866,374
RO Membranes $16,863,254 |  $33,799,105 $50,666,180
Pumping Systems © $7,512,373 | $12,459,806 $16,751,839
Disinfection/ Post Treatment $260,000 $416,000 $593,000
Pipelines $4,240,594 $7,091,145 $9,631,984
Storage Tanks $1,000,000 $2,000,000 $3,000,000
Land Easement & Raw Costs $443,600 $443,600 $443,600
SUBTOTAL $35,449,408 $65,507,831 $94,553,365
Mobilization (5 %) $1,136,772 $2,249,794 $3,360,427
Site Work (10 %) $2,273,544 $4,499,588 $6,720,854
Yard Piping (5 %) $1,136,772 $2,249,794 $3,360,427
Electrical (12 %) $2,728,253 $5,399,506 $8,065,025
1&C (5 %) $1,136,772 $2,249,794 $3,360,427
Contractor OH&P (10 %) $2,273,544 $4,499,588 $6,720,854
SUBTOTAL $46,135,065 $86,655,895 $126,141,379
NONCONSTRUCTION COSTS
Contingency (20 %) $9,227,013 | $17,331,179 $25,228,276
Engineering, Design Permitting & Admin (25 %) $11,533,766 $21,663,974 $31,535,345
SUBTOTAL $66,895,845 | $125,651,047 $182,905,000
PRODUCT WATER PIPELINES